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FE i 24 TR B F b4l EB-BS901ABY 3.88V
3590mAh / 3700mAh (Rated/Typical)
13.92Wh/ 14.35Wh (Rated/Typical)

Name of Sample: Secondary Li-ion Battery EB-BS901ABY 3.88V
3590mAh / 3700mAh (Rated/Typical)
13.92Wh/ 14.35Wh (Rated/Typical)
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Name of Sample

H3C o4 EB-BS901ABY 3.88V
Chinise | 3590mAh/3700mAh (Rated/Typical) 13.92Wh/14.35Wh (Rated/Typical)

iy Secondary Li-ion Battery EB-BS901ABY 3.88V

English | 3590mAh/3700mAh (Rated/Typical) 13.92Wh/14.35Wh (Rated/Typical)
v 11 g
i = WT21073035
Sample No.
TR REEFTREAERI A R A 7]
Consignor Dongguan NVT Technology Co.,Ltd.
A7 AL REEH AR IR A
Manufacturer Dongguan NVT Technology Co.,Ltd.
o o E Ok temis @il EiA)  (20th) RRERHUE 188 ik
LRIDIRES

Test method

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Model Regulations (20th) special provisions 188

BREE CRTakitmamm@ilh MEmA)  (20th) FFARME 188 FK.

Wl =g *\\ T
?rﬁe?;% UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations (20th) special provisions 188
FE AN K7 BB 448
Appearance Rectangle corrugated carton
X sz 557, H \/T\:ﬂ Y ﬁ
P2 1) 2021-07-30 Rl e 1) 2021-08-02 ~ 2021-08-02
Accepted Date Test Date
R H 1.2m Gk
Test Items 1.2m Package drop
WO AP SRR 1.2m Bk RN _GIPSHRAT
Fr & 18 The tested package is capable of withstanding a 1.2 op test. %\
Conclusion 1’ BELHE )
) =]
R wﬂ(Datey 2021 4 08 H 27 H
ik AL R -
Comment Inner package: plastic tray.
‘ PRARFEN RGN X E R 8 5 ‘
ZFE A M No.8 Xingguo Middle Road, Jiaoshe | HBE(ZHHD 523000
Consignor Address | Village, Dongkeng Town, Dongguan City, | Post Code
Guangdong Province
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Clause Requirements Result Verdict
IR / Drop test =)
1.1 |55 | Test procedure P
R Y PR LA DA 7 ) A 1.2 SK kv 22 7K g i THT
The package of batteries is dropped from 1,2m in any orientation. P
The test floor is concrete floor
FEAS IR A AT DM S TT RN 1.2 KERIE, T A G a4 A i A b s 400, i #ah
A AT R R R A RO T i A R 0, 2R AP A ) L RS S £
Each package is capable of withstanding a 1,2m drop test in any orientation without damage to cells P
or batteries contained therein, without shifting of the contents so as to allow battery to battery(or cell
to cell)contact and without release of contents
1.2 |B3#{E 8 |/ Package information P
£, 7 B2 (K
R k) 9.917 P
Package weight (kg)
fud J(mm
&%ﬁﬁf_( ) 324*274*240 P
Package size(mm)
FAAN B A P R I L RS 95 (k) 6.616 b
Net weight of batteries or cells per package(kg) '
A0 2% A1 P9 5 FL I B LSS R B (pes) 138 5
Number of batteries or cells per package (pcs)
1.3 |Requirements / riEE R P
L |BERER, WYL
[FZSES .
The package is not cracked,the contents are P
Surtace not damaged and not shifted
P (0 LB S TR, AR e f J '
AL AT N 1 F T B LS AN R N LR — BRI, WERYTELF
No battery is damaged or connected by irris The package is not cracked,the contents are P
neighbor,the battery should not be released not damaged and not shifted.
from package. , S oy
packad L [ERREER, pEsE
FAERTE .
Andle The package is not cracked,the contents are P
g not damaged and not shifted
The end
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Statement

R R T A S0 % A IR
The test report is invalid if not affixed the official seal of the laboratory to it.

R R R

The test report is invalid if it is blotted out.

IEFERATRIMER, DOS TS 2

The conclusion of the consignation test is only valid for the provided sample.
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Report No. WT21073035

A test report complaint may be initiated within 15 days from the date of issuance of the report, and a report

exceeding the validity period of the application shall not be accepted.

ARG REAR LI S MVFRT, AnrEn ZHl.

This report cannot be partial copied, without the written permission of NVT Technology Co.,Ltd. Center

Laboratory
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Hi% Tel. : +86-0769-38826188
{1 Fax.: +86-0769-89086589
Mk Website : www.NVTpower.com

Addr.: No.8, Xing Guo Middle Road, Jiao she, Dong keng, Dongguan, Guangdong,

China
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